
 
 

 

 

 

 

 

 
 
The Municipality of Charlton and Dack 

MULTI-FACILITY 
OPERATIONAL PLAN 
 

for the Charlton Drinking Water System & the Bradley 
Subdivision Distribution System 
 

 
Revision 4:  April 22, 2015 
 
 

 
 
 
 
 
 
 
 
 
 

 
                                                                                                                                                                           © Ontario Clean Water Agency 



 Operational Plan  –  Revision 4:  April 22, 2015 
Ontario Clean Water Agency  –  Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
 
 
 

DISCLAIMER STATEMENT 
 
 
This Operational Plan is designed for the exclusive use of the Corporation of the Municipality of 
[...]
OIT                    Operator-In-Training 

OPEX               Operational Excellence 

ORO                  Overall Responsible Operator 

PCT                   Process and Compliance Technician 

PDC                  Process Data Collection 

PLC                   Programmable Logic Controller 

PPR                  Performance Planning & Review 

PVC                  Polyaluminimum chloride 

QEMS               Quality & Environmental Management System 

QP                    Quality Procedure 

Rep                   Representative 

SCADA              Supervisory Control and Data Acquisition 

SDWA               Safe Drinking Water Act 

SOP                  Standard Operating Procedure 

UV                     Ultraviolet (light) 

VP                     Vice President 

WHMIS             Workplace Hazardous Materials Information System 

WMS               Work Management System 

WTP                 Water Treatment Plant 

 



Ontario Clean Water Agency –  Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
 Ontario Clean Water Agency  

   Operational Plan  –  Revision 4:  April 22, 2015 
 Page 6 of 26 

 

1 OCWA’s Quality & Environmental Management System (QEMS) 
 
OCWA is the contracted Operating Authority for the Charlton Drinking Water System and the 
Bradley Subdivision Distribution System. 
  
OCWA’s Quality & Environmental Management System (QEMS) is structured and 
documented with the purpose of: 
 

1. Establishing policy and objectives with respect to the effective management and 
operation of water/wastewater facilities; 

 
2. Understanding and controlling the risks associated with the facility’s activities and 

processes; 
 
3. Achieving continual improvement of the QEMS and the facility’s performance. 



Ontario Clean Water Agency –  Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
 Ontario Clean Water Agency  

   Operational Plan  –  Revision 4:  April 22, 2015 
 Page 7 of 26 

 

2 Quality & Environmental Management System (QEMS) Policy 
 
The Ontario Clean Water Agency, its Board of Directors, Officers and entire staff are 
committed to the principles and objectives set out in our Quality & Environmental 
Management System (QEMS) Policy. 
  
OCWA’s Policy is to: 
 

 

 Maintain and continually improve upon a comprehensive quality and environmental 
management system (QEMS) to support the delivery of safe, reliable and cost-
effective clean water services that protect public health and the environment. 

 Establish clear objectives against which OCWA’s environmental performance can be 
measured and assessed with the goal of continual improvement. 

 Understand and comply with applicable legislation and regulations and audit the 
facilities we operate to ensure compliance.  

 Utilize a risk-based approach to quality management that accounts for the complexity 
and specific challenges of providing operation and maintenance services. 

 Promote client and consumer confidence through service excellence and effective 
communications. 

 Collaborate with its clients to prevent pollution and contribute to a more sustainable 
future by promoting the use of operational efficiencies and improved technology. 

 Train staff on their responsibilities under the QEMS and how meeting these 
responsibilities assist with the protection of public health and the environment. 

 Report on facility performance to its employees, clients and stakeholders. 

 
 
Our Board of Directors, Officers and entire staff will act to ensure the implementation of this 
Policy and will monitor progress of the Quality & Environmental Management System 
(QEMS). 
 
OCWA’s QEMS Policy is readily communicated to all OCWA personnel, the Owner and the 
public through OCWA’s intranet and public websites.  A complete review/revision history of 
the QEMS Policy is maintained on OCWA’s intranet.  
 
 
  



Ontario Clean Water Agency –  Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
 Ontario Clean Water Agency  

   Operational Plan  –  Revision 4:  April 22, 2015 
 Page 8 of 26 

 

3 Commitment & Endorsement of OCWA’S QEMS & Operational 
Plan  

 
This Operational Plan supports the overall goal of OCWA and the Corporation of the 
Municipality of Charlton and Dack to provide safe, cost-effective drinking water through 
sustained cooperation.  OCWA will be responsible for developing, implementing, maintaining 
and continually improving its QEMS with respect to the operation and maintenance of the 
Charlton Drinking Water System and the Bradley Subdivision Distribution System and will do 
so in a manner that ensures compliance with applicable legislation and regulations.  Through 
the endorsement of this Operational Plan, the Corporation of the Municipality of Charlton and 
Dack commits to cooperating in any reasonable request of OCWA to facilitate this goal. 
 
Top management of both OCWA and the Corporation of the Municipality of Charlton and Dack 
has approved the QEMS for the drinking water system as documented in this Operational 
Plan. 
 
Any major revision of the operational plan will be re-endorsed by top management of both 
OCWA and the Corporation of the Municipality of Charlton and Dack.  Major revisions include:  
 

1.   Change of Owner 
2.   Addition or removal of any treatment process  
3.   Operation of additional drinking water subsystems owned by the same Owner 

 
There were no major revisions documented in this version of the Operational Plan.  Revision 1 
of the Plan was endorsed by both OCWA and the Municipality of Charlton and Dack in 
January/February 2012 and the written endorsement is presented below.  This updated 
version of the Plan and associated procedures will be communicated to relevant employees 
and provided to the Owner. 
 

 
 
 
 
 



Ontario Clean Water Agency –  Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
 Ontario Clean Water Agency  

   Operational Plan  –  Revision 4:  April 22, 2015 
 Page 9 of 26 

 

4 Quality Management System Representative 
 
All personnel have a role and associated responsibilities within OCWA’s QEMS.    
 
The role of QEMS Representative for the  Charlton Drinking Water System and the Bradley 
Subdivision Distribution System is shared between Facility Level Top Management (Senior 
Operations Manager and Operations Manager) and the Process & Compliance Technician 
(PCT). 
 
The Senior Operations Manager and/or Operations Manager are ultimately responsible for 
activities related to the operation of the drinking water systems and for establishing and 
maintaining processes and procedures required for the overall administration of the facility’s 
QEMS. 
 
To assist in fulfilling the specific duties set out for the QEMS Representative, Facility Level 
Top Management and the PCT are responsible for: 

 Reporting on QEMS performance and identifying opportunities for improvement, 
 Ensuring that current versions of documents related to the QEMS are in use, and 
 Ensuring personnel are aware of all applicable legislative and regulatory 

requirements that pertain to their operational duties. 
 
The QEMS Representative(s) is responsible for promoting awareness of the QEMS to all 
facility personnel. 
 
 

5 Document and Records Control 
 
Refer to Appendix A for QEMS Procedure QP-01 Document and Records Control. 
 
 

6 Drinking Water Systems 
 
6.1 CHARLTON DRINKING WATER SYSTEM  
 
The Charlton Drinking Water System is owned by the Corporation of the Municipality of 
Charlton and Dack and consists of a Class 3 water treatment subsystem and a Class 1 water 
distribution subsystem.  The Ontario Clean Water Agency is designated as the Overall 
Responsible Operator for both the water treatment and water distribution facilities.   
 
Description of the Charlton Drinking Water System (DWS# 220005768) 
 
The Charlton Drinking Water System is a surface water system that serves the residents of 
Charlton.  It is a standalone system that is not connected to any other drinking water system. 
 
Raw Water Supply  
 
The water treatment plant is located on the on the west bank of the Englehart River on Bay 
Street in the Town of Charlton. The raw water intake system consists of an 83 m long, 200 
mm diameter pipe that extends approximately 70 meters into the Englehart River.  The pipe is 
equipped with a vertical intake riser, with manual height adjustment and perforated with 150 



Ontario Clean Water Agency –  Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
 Ontario Clean Water Agency  

   Operational Plan  –  Revision 4:  April 22, 2015 
 Page 10 of 26 

 

mm diameter holes which are covered with 20 mm diameter high density polyethylene mesh.  
A sand bag weighted drum secures the pipe to the river bed.  The intake pipe supplies a 13.6 
cubic meter low lift pumping station equipped with three submersible pumps each rated at 
3.25 litres per second (L/s). The maximum rated capacity of the plant is 561 m3/day. 
 
Water Treatment 
 
The treatment process consists of chemically assisted filtration using a single train “Ecodyne 
Monoplant” package treatment system housed in a 15 m by 16 m building.  The process 
involves pH adjustment with soda ash, flash mixing/coagulation with alum, flocculation with 
the assistance of polymer, upflow clarification using settling tubes, pre-chlorination using 
sodium hypochlorite and dual media filtration through two sand and anthracite filters. As the 
water exits the common filter underdrain the water is post-chlorinated using sodium 
hypochlorite. 
 
Water Storage and Pumping Capabilities 
 
The filtered water enters a 133 m3 chlorine contact chamber then flows to a 227 m3 clearwell.  
Ammonium sulphate is added at the discharge of the chlorine contact tank to produce a 
combined chorine residual before entering the distribution system. 
 
There are three high lift pumps each rated at 4.85 L/s that can direct water to the distribution 
system. High lift pump #1 is not in service because it is located in the chlorine contact tank. 
Water pumped from this location does not meet chlorine contact time (CT) requirements. A 
hydro-pneumatic tank having a volume of 1500 L provides pressure to the distribution system. 
The treated water is monitored for total and free chlorine residual using continuous on-line 
analyzers. An on-line turbidimeter is used to monitor the turbidity off the filters. 
 
Waste Management 
 
Residue management consists of one 50 cubic meter wastewater/backwash surge tank, 
equipped with a sludge pump rated at 5.1 L/s and a 29.7 cubic meter settling tank with a 
sludge pump that transfers sludge to a tanker truck for disposal. The supernatant is 
discharged by an effluent weir to the Englehart River. Composite samples of the effluent are 
collected using an autosampler. 
 
Emergency Power 
 
An 80 kW standby diesel generator set is available on-site to provide power to the water 
treatment facility during power failures. 
 
Distribution System  
 
The Charlton Water Supply System is classified as a Large Municipal Residential Drinking 
Water System which serves a population of approximately 250 residents through an estimated 
110 service connections.  The distribution system is comprised of 6” PVC-constructed (“Blue 
Brute”) lines which were approved for installation in 1988.  Other than the clearwell in the 
water plant, here is no off-site water storage facility associated with the system. 
 
 



Ontario Clean Water Agency – Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
Figure 1:  Charlton Treatment Plant – Process Flow & Instrumentation Diagram 
 

Operational Plan – Revision 4: April 22, 2015 
Page 11 of 26 

 

 



Ontario Clean Water Agency – Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
Figure 2:  Charlton Drinking Water System – Distribution Map 
 

Operational Plan – Revision 4: April 22, 2015 
Page 12 of 26 

 

 



Ontario Clean Water Agency –  Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
 Ontario Clean Water Agency  

   Operational Plan  –  Revision 4:  April 22, 2015 
 Page 13 of 26 

 

Source Water 
 

General Characteristics  
 
The raw water source for the treatment plant is the Englehart River.  The Charlton Water 
Treatment THM Control Study dated January 26, 2004, describes the source water as being 
relatively high in colour, turbidity, microbiological content, and dissolved organic carbon 
compared to limits found in the Ontario Drinking Water Quality Standards (ODWQS).  Iron and 
manganese are consistently elevated and are occasional above the ODWQS.  Aluminum is 
elevated, but has not exceeded the ODWQS.  Temperature fluctuates significantly through the 
seasons ranging from approximately 0.5 ºC in the winter to as high as 25 ºC during the 
summer.   
 
Table 1:  Raw Water Characteristics (based on 2013 & 2014 data) 

Characteristic 
Minimum Maximum Annual Average

2013 2014 2013 2014 2013 2014 

pH 6.03 6.15 8.31 7.5 6.91 6.94 

Temperature (oC) 1.6 2.0 16.1 18.8 8.9 9.66 

Colour (TCU) 17 58 164 207 105 112 

Alkalinity 54 45 115 352 86 86 

E. coli (CFU/100 mL) <1 <2 42 36 6.1 5.0 

Total Coliforms (CFU/100 mL) <1 <2 300 >300 62.2 56.7 
< = less than     > = greater than 

 
Common Fluctuations   

 
Raw water turbidity increases during spring runoff and significant rainfall events.  As well, 
water temperature changes significantly from winter to summer.  Warm summer temperatures 
may result in an increase of taste, colour and odour concerns.  Extreme cold water 
temperatures can affect the process and cause high turbidity events.  Aluminum sulphate and 
polymer are adjusted accordingly to assist with sedimentation and filtration.  
 
Threats 
 
Potential sources of raw water contamination include fuel spills from recreational water crafts, 
snowmobiles, and traffic including transport trucks.  Biological contamination from private 
septic systems and wildlife (eg. beavers) may also be a potential risk. 
 
Operational Challenges 
 
Spring and fall turnover is the greatest operational challenge for the Charlton water treatment 
plant.  The turnover creates higher demands on process operations.  It can affect the source 
waters alkalinity, pH, temperature, colour and turbidity.  These changes can occur quickly and 
require adjustments to chemical dosages. 

  
 

6.2 BRADLEY SUBDIVISION DISTRIBUTION SYSTEM  
 
The Bradley Subdivision Distribution System is owned by the Corporation of the Municipality 
of Charlton and Dack with the Ontario Clean Water Agency designated as the Overall  



Ontario Clean Water Agency –  Charlton Drinking Water System and Bradley Subdivision Distribution System 

 
 Ontario Clean Water Agency  

   Operational Plan  –  Revision 4:  April 22, 2015 
 Page 14 of 26 

 

Responsible Operator. 
 
Description of the Bradley Subdivision Distribution System (DWS# 260069927) 
 
The Bradley Subdivision distribution system is a standalone system that was constructed in 
the early 1980’s by a private developer, with ownership later being assumed by the 
Municipality of Charlton and Dack.  Based on the number of residential service connections 
(17), the Bradley Subdivision Distribution System is classified as a small municipal residential 
drinking water system. 
 
The watermains and appurtenances that comprise this water distribution system are described 
as follows: 
 

 6 inch PVC constructed watermain located on the Old Ferguson Highway that 
connects to the Englehart Well Supply in the vicinity of Fifth Avenue, in front of the 
Georgia-Pacific Forest Products complex; 

 
 1½ inch PVC constructed watermain connected to the 6 inch main, extending west 

along Highway 560 to service the residences in that area; 
 

 2 inch PVC constructed watermain that connects to the 6 inch watermain at Old 
Ferguson Highway, extending west down Christopher Street and north on Michael 